
i

MEMBRANE HYBRID SYSTEM IN
HIGH QUALITY WATER REUSE

SUKANYAH DEVAISY

A Thesis submitted in fulfillment of the requirements for the 
degree of Doctoral of Philosophy 

Faculty of Engineering and Information technology 

University of Technology, Sydney

June 2015



ii

CERTIFICATE OF ORIGINAL AUTHORSHIP 

I certify that the work in this thesis has not previously been submitted for a degree nor 

has it been submitted as part of requirements for a degree except as fully acknowledged 

within the text. 

I also certify that the thesis has been written by me. Any help that I have received in my 

research work and the preparation of the thesis itself has been acknowledged. In 

addition, I certify that all information sources and literature used are indicated in the 
[...]
uninterrupted operation of NF with fewer cleaning cycles, this NF process has to be 

integrated with physico-chemical treatment, such as activated carbon adsorption or ion 

exchange resins. Doing so will help to create an integrated membrane system (IMS).   



5

Depending on the end purpose of recycled water, the water quality of product water 

may vary. For example, in order to produce water for irrigation with the required levels 

of monovalent ions such as sodium and chloride ions, the incorporation of RO is vital. 

In such circumstances, rather than using RO alone, NF can be combined with RO. This 

provides a good treatment option in terms of quality and cost savings.  

RO concentrate (ROC) is the by-product of the RO process that is rich in dissolved 

organics, persisting organic pollutants, inorganics, etc. The proper management and safe 

disposal of ROC is another issue in water reclamation practices. Applying cost effective 

simple pre-treatments such as activated carbon adsorption and ion exchange resins prior 

to the discharge of ROC can serve as an alternative method for minimizing the entry of 

toxic constituents into the natural environment.   

1.3. Aim and Objectives  

In order to maximize water reuse activities, a new membrane hybrid system was 

developed in this study. The aim was to produce high quality water from wastewater for 

reuse application that is free of persisting organics (i.e. pharmaceuticals and personal 

care products) in a cost effective way. The objectives are listed as follows: 

i. Development and mathematical modelling of pre-treatments to treat feed water 

(BTSE) so that organic fouling problems occurring in the RO process are reduced. 

These pre-treatments were configured in the form of fluidized bed contactors and 

submerged membrane hybrid systems using granular activated carbon (GAC) and 

ion exchange resin (Purolite A502PS) as the adsorbents.  



6

ii. Development of dual membrane hybrid system (combining submerged membrane-

(GAC) adsorption hybrid system and nanofiltration (NF)) to produce high quality 

water for reuse where the removal of many monovalent ions is not necessary   

iii. Combination of NF and RO membranes to produce water for reuse where removal 

of monovalent ions is necessary. The use of NF is also intended: (i) to reduce RO 

fouling; and (ii) to bypass the water going through RO.  

iv. Developments of pre-treatment techniques applied to RO concentrate (brine or 

retentate) to ensure their safe disposal prior to discharge into the environment. The 

ROC forms 20-35% of water passing through RO.  

1.4. Overview of the thesis  

In order to meet the above objectives, the experimental work and results are organized 

into 9 chapters. A summary of each chapter is provided below. 

Chapter 1: The introductory part of the research includes a description of the general 

background of the research problem, rationale, goals and objectives. The specific 

backgrounds are articulated in Chapters 4 to 8.  

Chapter 2: This chapter provides a general review of membrane technology and its 

limitations (such as fouling, incomplete removal of persisting organics, high cost and 

energy requirements, and brine disposal). Previous studies on the application of 

remedial measures such as use of membrane hybrid systems as pre-treatments to RO, 

and, use of NF instead of RO in dual membrane hybrid systems, are also examined. The

specific reviews these remedial measures are articulated in Chapters 4 to 8.  



7

Chapter 3: Experimental materials and methodologies used to achieve the objectives are 

presented in this chapter. The chapter also provides details regarding how the advanced 

analytical instruments were used. 

Chapter 4: This chapter evaluates the feasibility of using fluidized bed contactors 

packed with GAC and Purolite A502PS as a pre-treatment to NF/RO in terms of 

removing DOC, persisting organics and inorganics. The results are also discussed with 

reference to isotherm, homogenous surface diffusion models (HSDM) and plug flow 

models.  

Chapter 5: The chapter proposes the use of submerged membrane-Purolite A502PS 

hybrid system as a pre-treatment to NF/RO membranes. The removal of dissolved 

organics by submerged membrane-Purolite A502PS hybrid system was studied for 

different doses, filtration fluxes and particles sizes of Purolite A502PS. The 

experimental results are validated with mathematical models.    

Chapter 6: This chapter proposes a dual membrane hybrid system which contains a 

submerged membrane-GAC hybrid system (MF-GAC) and NF for high quality water 

reuse and free from persisting organics. Removing DOC and persisting organics via the 

MF-GAC hybrid system was studied using different conditions (doses and fluxes), and a 

optimum or ideal condition was chosen to produce influent for NF. This system is 

suitable for high quality water reuse where the removal of monovalent ions is not 

necessary.    

Chapter 7: The chapter discusses the feasibility of using NF and RO membranes to 

produce high quality irrigation water that is suitable for sensitive crops. The purpose of 

combining NF and RO processes was to remove monovalent ions to a certain extent so 



8

that the required sodium adsorption ration (SAR) could be obtained for a wide range of 

crops, varying from very sensitive to salt tolerant crops. This system emerges as a 

suitable option to produce irrigation water of a suitable quality because it removes 

persisting organics cost effectively. This safeguards water resources from prolonged 

toxic outcomes. In fact NF reduces the RO fouling and minimizes the amount of water 

going through RO.   

Chapter 8: This chapter presents two treatment techniques, namely membrane-hybrid 

system and fluidized bed contactors to remove organics and persisting organics from 

reverse osmosis concentrates (ROC) prior to its discharge into the environment. 

Consequently treatment systems can be installed on site to maximize water reuse 

activities and reduce the volumes of ROC discharged into the environment to prevent 

aquatic toxic damage.   

Chapter 9: The final chapter presents the overall conclusions and recommendations of 

the study.  

 



9

CHAPTER 2  

LITERATURE REVIEW

This chapter reviews the current status of the membrane technology and physico-

chemical treatments used to amend biologically treated sewage effluent (BTSE, also 

known as secondary effluent). They function to keep water free of organic micro 

pollutants and especially pharmaceuticals and personal care products (PPCPs). The 

issues pertaining to current membrane technologies (such as membrane fouling/scaling, 

incomplete removal of trace organics, high cost and energy, brine disposal, etc.) are 

discussed here. Reference is also made to the advanced technologies used today to 

overcome such issues such as application and optimization of feed water pre-treatments, 

application of membrane-hybrid systems, dual membrane hybrid system, etc., to 

improve the overall performance of membrane processes.  

2.1. Water treatment and Reuse  

Although wastewater represents a source of contamination, increasingly it is being 

considered as a source of reusable water (i.e. an alternative water source). The challenge 

of wastewater reuse is to eliminate pathogens and organic/inorganic micro pollutants 

that can damage or seriously compromise the health of living creatures and the 

environment (Jacob et al. 2010). The reuse and reclamation of BTSE has been 

increasingly emphasized as a strategy to solve water shortage issues (Shannon et al. 

2008). However, the complex matrix of effluent organic matter (EfOM) present in the 

BTSE becomes problematic and reduces the effectiveness and eventually the end result 

is poor quality in water reuse.   



10

Conventional municipal wastewater treatment plants treat their wastewater through 3 

stages: the primary, secondary, and tertiary treatments. Primary treatment removes 

coarse and readily settleable particles (sand and grit). Secondary treatment involves 

biological treatment to remove oxygen-demanding organics. Tertiary treatment removes 

residual organics, inorganics and microbes. The challenges pertaining to conventional 

treatment plants are listed as follows (Ang et al. 2014): 

i. Limited removal of toxins, pesticides, pharmaceutical residues, arsenic and 

herbicides from polluted water resources  

ii. Vulnerability to micro-organism attack in the distribution systems of water 

treatment plants as a consequence of biological treatment  

iii. Difficulties in eliminating water hardness. The extensive consumption of 

lime/acids produces large quantities of sludge  

iv. Formation of disinfection by-products (DBPs) as a result of chlorination at the 

disinfection stage.    

 

These major disadvantages of conventional treatment processes have driven researchers 

to search for alternative treatment technologies. In this context the recent developments 

in water research have resulted in breakthroughs in water treatment leading to the 

development of membrane technology. This is the leading widespread 

technology/process in water treatment today. The excellent separation capability of 

membrane processes can simply satisfy the required water quality for water reuse 

applications (Baek and Chang, 2009). The major advantages of membrane technology 

when compared with conventional filtration are less space and labor requirements, ease 

of process automation, more effective pathogen removal, etc. As per cost 



11

considerations, the membrane plants are 30-50% cheaper than the conventional 

treatment plants in terms of capital cost. The specific production costs of a simple 

(micro filtration/ultra filtration) membrane treatment are 5% less than for conventional 

process at a plant capacity of 30–300 m3/h. The membrane plants may be cheaper when 

considering labor costs (Pianta et al. 2000).  

 
2.2. Membrane technology in water reuse   

Membrane processes are currently widely accepted and applied as a means of producing 

various qualities of water from surface water, ground water, brackish water and 

seawater (Nicolaisen, 2003). Membrane technology is also used in industrial wastewater 

treatment, and subsequently this has moved into the area of treating secondary and 

tertiary municipal wastewater and oil field produced water.  

A membrane is defined as ‘a semi permeable thin layer of material that is capable of 

separating materials as a function of their physical and chemical properties when a 

driving force is applied across the membrane’ (Mallevialle et al. 1996, pg: 1.1) 

Membranes can be consist of organic polymers, metals, ceramics, layers of chemicals, 

liquids, and gases (Johns, 2000). Some materials used in the fabrication of membranes 

included cellulose, acetate, polypropylene, nylon, polyacronitrile (PA), polycarbonate, 

polyvinyl alcohol (PVA), and polyvinylidene fluoride (PVDF).  

A membrane process usually splits a feed stream into a retentate (or concentrate) and a 

permeate fraction. Pressure-driven membranes use pressure difference between the feed 

and permeate side as the driving force to transport the solvent through the membrane. 

The degree of rejection of contaminants by the membrane is based on its properties such 

as pore size (Huang et al. 2009), shape, and charge (van der Bruggen et al. 2003). There 



12

are three common mechanisms that influence the separation process such as pore size 

(sieve effect), solution-diffusion mechanism, and electrostatic repulsion (Donnan 

effect). Membranes used in water treatment can be either porous or nonporous water-

permeable polymeric films or ceramic matrices.  

2.3. Classification of membranes  

Membranes can be classified broadly into four types according to the separation 

mechanism, namely micro filtration (MF), ultra filtration (UF), nanofiltration (NF) and 

reverse osmosis (RO).  

a. Micro filtration and Ultra filtration 

MF can effectively remove suspended particles, organic colloids, turbidity and 

pathogens (Zularisam et al. 2006) whilst UF has slightly finer pores able to remove 

viruses, macromolecules, etc. MF and UF function at relatively low transmembrane 

pressure (TMP) of less than 2 bars (or 2.0 kPa), and as such are typically known as ‘low 

pressure membranes’ (LPM), requiring less energy (Huang et al. 2009). Pore sizes of 

low pressure membranes range from ~10 to 100 nm.  

b. Nanofiltration and Reverse Osmosis  

The pore size of NF membranes is smaller than that of UF, typically around 1nm, which 

corresponds to dissolved compounds with a molecular weight of about 300 Da. This 

makes NF suitable for removing relatively small organics, e.g. organic micro pollutants 

(active compounds and endocrine disrupting compounds) and colour from surface water 

or groundwater, and degradation products from the effluent of biologically treated 

wastewater, dissolved organics and multivalent ions (Mohammad et al. 2013). Since 



13

they have the ability to remove multivalent ions, the NF membranes have found useful 

applications in water softening since the 1990s (Ang et al. 2014).  

Apart from size exclusion, NF membranes are capable of rejecting charged 

compounds/ions by electrostatic forces. Polymeric NF membranes contain ionizable 

groups, e.g. carboxylic or sulfonic acid groups, which results in a surface charge in the 

presence of a feed solution. The equilibrium between the charged membrane and the 

bulk solution is characterized by an electric potential, the Donnan potential, which 

retains ionic species. This mechanism (also known as ‘Donnan exclusion’) allows the 

removal of ions with a size below the pore size of the membrane. NF is an efficient 

system aiming to produce desirable quality of water for industrial, agricultural and 

indirect potable reuse applications from BTSE (Jacob et al. 2010). NF systems can 

provide a better quality of water compared to MF/UF. 

RO was the first membrane process to be widely commercialized and it uses the concept 

of reversal of natural process of osmosis. This is a process by which water from a 

diluted solution stream passes through a semi-permeable membrane into a more 

concentrated solution. This RO is used to separate salts and low molecular weight 

compounds from water.  

RO membranes are dense membranes without predefined pores. As a result, permeation 

is slower and rejection is not an outcome of sieving, but of a solution-diffusion 

mechanism. The low permeability of reverse osmosis membranes requires high pressure 

and, consequently, requires a lot of energy. This effect is even more pronounced in the 

presence of an osmotic pressure due to high concentrations of dissolved components 

that counteract the effect of the exerted pressure. Thus the membranes such as NF and 



14

RO are known as ‘high pressure membranes’ (HPM) as they require high pressure 

typically 3-120 bar. However, NF requires low pressure and results in high fluxes 

compared to RO (Suksaroj et al. 2005).  

 

Figure 2.1: Principles of membrane filtration (Wu and Imai, 2012) 

A major challenge for membrane technology is the inherent trade-offs between 

membrane selectivity and permeability and high energy consumption especially for 

pressure-driven membranes (Qu et al. 2013). An overview of the membranes processes, 

pore size, applied pressure, and rejection capability is illustrated in Table 2.1 below.  

 



15

Table 2.1: Overview of pressure-driven membrane processes and their characteristics - adopted from van der Bruggen et al. (2003)

 MF UF NF RO 

Permeability (L/m2.h.bar) >1,000 10-1,000 1.5-30 0.05-1.5 

Pressure (bar) 0.1-2 0.1-5 3-20 5-120 
Pore size (nm) 100-10,000 2-100 0.5-2 <0.5 
Rejection     

1. Monovalent ions - - - + 
2. Multivalent ions - - + + 
3. Small organic compounds  - - -/+ + 
4. Macromolecules  - + + + 
[...]
When NF was operated with PAC, a layer of adsorbent particles formed on the 

membrane surface and this decreased membrane permeability (Meier and Melin, 2005). 

However, the reduced permeate flux was not observed when the organics were 

completely removed by PAC. As such, this inadequate removal of adsorbent particles 

could be overcome by installing an MF process between the PAC treatment and NF 

process. Thus, NF can replace the CMF/RO dual membrane hybrid system when 

treating BTSE.   



67

When much hardness is present in feed water the NF must be used as pre-treatment to 

reduce the Ca and Mg ion concentration. Here the installation of NF would be 

appropriate for reducing the scaling effect on RO. This is mainly applicable to low 

quality sea and brackish water which require more intensive pre-treatment prior to RO 

(Ang et al. 2014). 

2.8.5. Membrane hybrid systems as a pre-treatment to RO  

Different innovative membrane-based pre-treatments are being designed for RO 

especially in SWRO and wastewater applications, where the objective is to reduce RO 

fouling and operating costs. Membranes such as MF and UF are used (Pearce, 2008; 

Bonnélye et al. 2008) because of their cost effectiveness and ability to reduce potential 

organic fouling in subsequent RO. Though MF membranes perform well in pre-

treatment for SWRO, UF membranes are popular as they have the ability to reject 

viruses.  

 

Rather than using the membranes alone during pre-treatment prior to RO, the coupling 

of treatments such as adsorption and coagulation with MF/UF-based pre-treatments was 

found to remove more contaminants and minimize organic fouling. A study combining 

coagulation-dual media filtration (sand and anthracite)-MF as a pre-treatment to SWRO 

reveals the application of combined coagulation-dual media filtration improved the MF 

flux decline (22%) than without pre-treatment (45%) (Chinu et al. 2010). Even though 

MF/UF-based conventional treatments remove potential organic foulants, they do not 

reject all such foulants in the feed water. 

 



68

Several studies confirmed RO membranes fouling, is certainly due to incomplete feed 

water pre-treatment. A small concentration (few ppm) of organic macromolecules is 

enough to cause significant membrane fouling. The pressure increase beyond the level 

of 10% (weeks to months) is considered to be unacceptable and may cause interruption 

of continuous operation of RO. Moreover, 10% of flux reduction can be brought about 

by thin fouling layers formed by small amounts of deposited organic species. The time 

period taken to reduce 10% of relative flux J/J0 is considered to indicate when the RO 

membrane requires cleaning (Sioutopoulos et al. 2010).  

 

Apart from organic fouling, another issue associated with RO is the ‘scaling’ which 

results in the deposition of inorganic ions. The rejection capability of such ions by 

MF/UF membranes is still limited. The subsequent reduction in permeate flow requires 

high pressure pumps which leads to 85% of energy consumption (Wilf, 2004). In this 

context NF membranes have the advantage in their ability to remove divalent ion.  

 

2.8.5.1. NF as pre-treatment to RO  

The main advantages of NF systems are as follows: (i) lower working pressure than RO 

and, (ii) greater rejection of divalent cations. NF can successfully be applied to remove 

scale-forming ions (Morillo et al. 2014) and thus reduce subsequent scaling on RO 

membranes. A study was conducted by Llenas et al. (2011) on the feasibility of 

employing NF prior to RO in seawater desalination to prevent scaling in RO. Sulfate 

ions were rejected 90% by most of the six NF membranes tested. Sulfate rejection is 

very important for the prevention of RO membrane scaling. In addition to scaling, the 

removal of organic micro pollutants by MF/UF-based pre-treatment alone is inadequate. 



69

Conversely, NF as a pre-treatment prior to RO can maximize the PPCPs’ removal. 

Therefore, this can be used in treating contaminated wastewater consisting of organic 

micro pollutants and inorganic ions.  

The new approach to membrane and thermal seawater desalination process is to 

integrate desalination systems of NF-SWRO and NF-MSF (multi-stage flash distiller). 

NF-SWRO reject-MSF developed by Saline Water Conversion Corporation (SWCC) 

was tested to assess the performance of NF as pre-treatment for RO. The NF system 

reduced turbidity and microbes. Furthermore the removals of Ca2+, Mg2+, SO4
2-, HCO3 , 

and total hardness were 89.6%, 94.0%, 97.8%, 76.6% and 93.3%, respectively. The 

reduction of monovalent ions such as Cl , Na+, K+ was around 40% and overall 

seawater TDS was reduced by 57.7%. The adequate quality of water produced by NF 

resulted in high water recovery (SWRO and MSF at 70% and 80%, respectively). The 

incorporation of NF also lessened energy consumption by 25-30% and chemical 

consumption (Hassan et al. 1998). As such, the integration of NF-SWRO led to a 

marked improvement in seawater desalination processes, and doubled the SWRO 

recovery ratio. This also led to the production of permeate of high purity (TDS <200 

ppm) even with one single stage SWRO (Hassan et al. 2000).  

2.9. Development paths and benefits of Membrane-hybrid processes  

The development paths from conventional treatment plants to a membrane-hybrid 

system are illustrated in Figure 2.7. It shows the advances in terms of contaminant 

removal and system performance. The membrane hybrid system obviously produces 

enhanced quality of product water. It is environmentally friendly because there is less 

waste disposal and less chemical usage. Extensive research on this topic is needed to 



70

discover the best alternative systems whereby the water industry can manage water 

scarcity issues (Ang et al. 2014).  

 

Figure 2.7: Development of membrane hybrid systems (modified from Ang et al. 2014) 

2.10. Research Gaps 

The past studies investigated membrane hybrid systems for the removal of dissolved 

organics to minimize organic fouling on membranes. None of the studies focused to the 

removal of PPCPs by membrane hybrid system.  

Further, the management of RO concentrate was reported in terms of advanced 

oxidation, membrane distillation, etc., which are considered to be costly techniques. In 

this context, the cost effective membrane hybrid system in treating RO concentrate is 

rarely studied.   



71

The use of NF and RO membranes for reclaiming BTSE is investigated in the literature 

and most of the studies focused to SAR value of effluent. The removal of PPCPs from 

irrigation water is not emphasized in the past studies.  

 



72

CHAPTER 3

EXPERIMENTAL MATERIALS AND METHODS 
 

This chapter presents a detailed description of the experimental methodologies and 

materials implemented in this study.  

3.1. Materials

3.1.1. Wastewaters  

Wastewaters used in this study are as follows:   

a. Biologically treated sewage effluent (BTSE) after being filtered through a 0.2 μm 

pore membrane  

b. Reverse osmosis concentrate (ROC), i.e. the rejection of the RO process. This is 

also known as RO brine, RO retentate, etc.  

Wastewaters collected from a water treatment plant (WTP) in Sydney, Australia were 

transported to the laboratory in several 20 L gallons and were used for the experiments. 

The room temperature for all water samples was maintained at 200 C.   

The WTP is designed to treat the combination of biologically treated sewage effluent 

(BTSE) and treated storm water through a dual membrane system consisting of 

continuous flow micro filtration (CMF) and reverses osmosis (RO) with a total capacity 

of 7.5 ML/d for CMF units and a maximum 3 ML/d for RO units. The feed water is 

firstly passed through CMF to remove all suspended particles larger than 0.2 μm, and a 

portion of the CMF effluent is then sent to the reclamation tank. The rest of the filtered 

BTSE is passed through RO filters to reduce salinity and then the RO permeate is 



73

directed to the reclamation tank. The schematic of the treatment trains is presented in 

Figure 3.1. After blending the microfiltered BTSE and RO permeate at an appropriate 

ratio, the recycled water is sold back to households for non-potable uses such as toilet 

flushing, washing clothes, washing pets, watering gardens, lawns and parks, filling 

ornamental ponds, water fountains, fire-fighting, washing cars, windows, brickwork, 

irrigation of parklands, etc. It is not used for human consumption, showering/swimming 

(Fact sheet – Sydney Olympic Park, 2006).  

The only waste produced by the WTP is the ROC which is 5-7 times more concentrated 

than feed. It is discharged to the sewer (Chapman, 2006). The BTSE was collected after 

MF whilst ROC was collected following RO filtration.  

 

Figure 3.1: Schematic of the WTP, Sydney, Australia  

 

The water quality characteristics of filtered BTSE and ROC are given below in Table 
3.1.  



74

Table 3.1: Water quality characteristics of filtered BTSE and ROC   

Parameters Unit Micro filtered BTSE ROC 

pH  6.8-7.6 5.7-8.0 

Conductivity  μS/cm 680 - 1120 2000-3500 

DOC mg/L 4.5-7.5 20-30 

F- mg/L 0.7-1.1 3.0-7.7 

Cl- mg/L 132-150 400-900 

NO3
- mg/L 4.5-6.1 20-40 

PO4
3- mg/L 1.8-2.4 8-15 

SO4
2- mg/L 49-51 150-300 

Na+ mg/L 86-90 300-540 

K+ mg/L 15-21 50-120 

Ca2+ mg/L 25-35 75-200 

Mg2+ mg/L 10-12 45-100 

 

The detailed organic characterization of both filtered BTSE and ROC of representative 

samples is given in Table 3.2. Both filtered BTSE and ROC were found to contain less 

hydrophobics (~15%) and more hydrophilics (~85%) in which humics comprised 50%.  

 

Table 3.2: Detail organic fractions of filtered BTSE and ROC (mg/L) 

 DOC Hydro 
phobics 

Hydro 
philics 

Bio 
Polymers Humics Building 

blocks 
LMW 
neutrals 

BTSE 3.6-7.7 1.0-2.0 2.6-5.7 n.q 1.3-2.9 0.6-1.3 0.6-1.2 

ROC 32.8 5.2 27.6 1.0 14.5 6.9 5.2 

n.q = non quantified   

 

 

 



75

3.1.2. Membranes  

a. Hollow fibre membrane module  

The characteristics of hollow fibre membranes (MANN+HUMMEL ULTRA-FLO PTE 

LTD, Singapore) used in this study are given in Table 3.3.  

 

Table 3.3: Characteristics of Hollow fibre membrane  

Item Characteristics 

Material Hydrophilic modified Polyacrylonitrile  (PAN) 
Nominal pore size 0.10 m 

Outer diameter 2.1mm 

Inner diameter 1.1mm 

Surface area 0.044m2 to 0.2m2 

Manufacturer  MANN+HUMMEL ULTRA-FLO PTE LTD, Singapore 

 

b. Flat sheet membrane module  

The characteristics of the flat sheet MF membrane module are summarized in Table 3.4. 

The dimensions of this membrane are: 11.5cm (width), 10.5cm (length), 22.5cm 

(height).  

 
Table 3.4: Characteristics of flat sheet membrane  

Item  Characteristics 

Material polyvinylidene fluoride (PVDF) 

Nominal pore size 0.14 m 

Surface area  0.2 m2 

Number of membrane sheets 8 (vertical) 

Gap between two adjacent membrane sheets 11 mm 

Manufacturer  A3 Membrane Company, Germany 

 

 

 



76

c. Nanofiltration (NF) and reverse osmosis (RO) membranes  

Three types of NF membranes (NP 010, NP 030 and NTR 729HF) and an RO 

membrane were used in the polishing stage of feed water. The characteristics of the NF 

and RO membranes are presented in Table 3.5.  

 
Table 3.5: Characteristics of NF and RO membranes used 

Membrane Manufacturer Material 
aMWCo 
(Da) 

Membrane 
property 

Zeta 
potential 
(mV) 

NP 010 Macrodyn®Nadir Polyetersulfone 1000 Hydrophilic -12b 
NP 030 Macrodyn®Nadir polyetersulfone 400 Hydrophilic -15b 

NTR 729HF Nitto Denko 

Polyvinylalcoho/
polyamides 
(Heterocyclic 
aromatic) 

700 Hydrophilic -100c 

RO 
Woongjin 
Chemical 

Polyamides 100 - -21d 

 
a Molecular weight cut off (MWCo) 
b Kaya et al. (2010)  
c Shon et al. (2005)  
d Shon et al. (2009)  
 

 

3.1.3. Adsorbents  

Granular Activated Carbon (GAC) and Purolite A502PS ion exchanger resins served as 

adsorbent and ion exchangers respectively.   

a. Granular Activated Carbon (GAC) 

The GAC used in this study was coal-based and the characteristics are described in 

Table 3.6.  

 



77

Table 3.6: Characteristics of GAC  

Type/structure Coal-based premium grade (MDW4050CB) 

Exchange/adsorption Capacity  Iodine #1000mg/g  

Moisture content  2% max 

Particle size  425-600μm  

Surface area  1000 ± 50 sqm/g  

Adsorption average pore diameter  30 Å 

b. Ion exchange resin - Purolite A502PS  

Purolite A502PS is a macroporous poly (vinylbenzyl-trimethylammonium) exchanger 

designed for decolorization of sugar syrups (Purolite.com). The characteristics of the 

Purolite A502PS are given in Table 3.7.  

Table 3.7: Characteristics of Ion-exchange resin A502PS ((Purolite Corporation’s 
official website) 

Functional group  Type 1 Quaternary Ammonium 

Total capacity (min) 0.85 eq/l (18.6 Kgr/ft3) (Cl- form)  

Moisture retention 66 - 72 % (Cl- form)  

Particle size range 425 - 1200 μm  

Reversible swelling Cl-  OH- (max.) 25 %  

Specific gravity 1.04 

 

3.2. Experimental Methods 
 

3.2.1. Membrane Hybrid System  

The term ‘hybrid system’ refers to coupling of two treatment operations 

(Thiruvenkatachari et al. 2004) to improve the performance of the ultimate treatment 



78

system. One striking peculiarity of this study is that unlike in other studies where 

adsorption is generally carried out as a pre-treatment, the adsorbents were directly 

added into the influent tank containing water to be treated. Adsorption and membrane 

separation take place simultaneously in one single tank. Adding adsorbents can reduce 

membrane fouling by reducing organic load through adsorption before reaching the 

membrane surface. The adsorbents also provide a mechanical scouring effect to the 

membrane surface. In this study adsorption and ion exchange unit operations were 

combined with the MF membrane process. They are referred to as the membrane-

adsorption hybrid system and membrane-ion exchange hybrid system respectively. .  

In the hybrid MF membrane system, a MF membrane module was immersed in the 

influent tank containing the wastewater to be treated. Two master flux pumps were 

employed to keep the flow rate of influent and effluent equal so that a constant volume 

of the wastewater in the reactor tank was maintained. A pressure gauge (Novus log box) 

was used to measure transmembrane pressure (TMP) of the membrane hybrid system. 

An air diffuser helped to maintain a constant airflow to produce shear stress on the 

membrane surface as well as to keep the adsorbent and ion exchange resin in suspension 

in the reactor. The loss of volatile organic compounds (VOCs) due to aeration was 

neglected because the wastewater used in this study was already biologically treated and 

hence well stabilized. The schematic diagram of the experimental setup is given in 

Figure 3.2.  



79

 
 Figure 3.2: Schematic diagram of the membrane-hybrid system  

 
The performance of GAC and an ion exchange resin (Purolite A502PS) in treating 

wastewater was studied separately in terms of removal of DOC and trace organics. The 

experimental systems were known as the ‘MF-GAC hybrid system’ and ‘MF-ion 

exchange hybrid system’. These are explained in more detail below. 

3.2.1.1. MF – GAC Hybrid System  

The MF-GAC hybrid system was carried out for short and long periods to observe how 

well it performed. The short-term experiment was done with fixed initial adsorbent dose 

at high flux for 6 – 8 hours of operation. Long-term experiments were conducted, 

ranging from a few days to several weeks (i.e. 6-8 weeks) continuously at different 

experimental conditions with both types of wastewater (filtered BTSE and ROC). The 

details are given below. The volume of the rector tank was 10 L.  



80

Experiments with filtered BTSE  

A long-term experiment was carried out with filtered BTSE with initial GAC dose 2 g/L 

at different fluxes (2 L/m2.h to 10 L/m2/h). Different %-GAC replacements were carried 